
Model W1877
***IMPORTANT UPDATE***
Applies to Models Mfd. Since 07/20
and Owner's Manual Printed 09/20 

Phone #: (360) 647-0802 • Tech Support: techsupport@shopfoxtools.com • Web: www.shopfoxtools.com

COPYRIGHT © JUNE, 2024 GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC. Printed in Taiwan#23241LW

We made the following changes to this machine since the manual was printed:

• Part specification corrected.
• Wiring diagram revised.

Aside from the information contained in this update, all other content in the owner's manual is 
applicable and MUST be read and understood for your own safety.

IMPORTANT: Keep this update with the owner's manual for future reference. If you have any further 
questions, contact our Technical Support.

READ THIS FIRST

Revised Part

170

REF PART # DESCRIPTION
170 X1877170 CIRCUIT BREAKER SANG MAO 15A

262149



-45-

Model W1877 (For Machines Mfd. Since 7/20)
PA

RTS

PARTS
Main

27

74
35
36
37
38

39
40

41

42

47 48

49
50
51

53
54

58
60

64

66

69

72

73
74

77 85
86
87
88
89
90

96
97

98

99

100
101

104

109

105

106

107

108

110

111

112

113
114

115
116 117

118

119

120
121 122

123

124

125

126127
128

130

131

132

133

134

136
137

138

140
141

143

144 145
149
151

152

153

170

173

188
189

190

196

199

213

176

41
4039

81
82

79

14
15

20

102

92

175

1

2

3

4

5

22

3232-1

32-2

32-3
32-4

32-5

21

174

119

74

74

34

6

79 6

74

74

74

74

74

10
74

10



-46-

Model W1877 (For Machines Mfd. Since 7/20)
PA

RT
S

Main.Parts.List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 X1877001 CAP SCREW M6-1 X 20 82 X1877082 FLAT WASHER 8MM
2 X1877002 LEFT CAP 85 X1877085 DEPTH-OF-CUT INDICATOR 
3 X1877003 LENGTH SCALE 86 X1877086 PHLP HD SCR M3-.5 X 16
4 X1877004 TOP  COVER 87 X1877087 HEX NUT M10-1.5
5 X1877005 RIGHT CAP 88 X1877088 STEP BLOCK ROD 
6 X1877006 FLAT WASHER 4MM 89 X1877089 HEX NUT M5-.8
10 X1877010 CAP SCREW M5-.8 X 12 90 X1877090 HEX BOLT M5-.8 X 25
14 X1877014 CUTTERHEAD LOCK LEVER 92 X1877092 INDEXABLE CUTTERHEAD 13"
15 X1877015 KNOB M5-.8, 3-LOBE, D30 96 X1877096 COMPRESSION SPRING (LEFT)
20 X1877020 CUTTERHEAD LOCK ASSEMBLY 97 X1877097 BEARING BLOCK 
21 X1877021 RUBBER PAD (UPPER) 98 X1877098 OUTFEED ROLLER
22 X1877022 KNOB BOLT M5-.8 X 8, 5-LOBE, D25 99 X1877099 COMPRESSION SPRING (RIGHT)
27 X1877027 CAP SCREW M5-.8 X 35 100 X1877100 RETAINER PLATE 
32 X1877032 DUST HOOD ASSEMBLY 101 X1877101 CAP SCREW M5-.8 X 10
32-1 X1877032-1 DUST HOOD (UPPER) 102 X1877102 CAP SCREW M5-.8 X 10
32-2 X1877032-2 DUST HOOD (LOWER) 104 X1877104 INFEED ROLLER 
32-3 X1877032-3 SWIVEL RING 105 X1877105 TOOL HOLDER (LEFT)
32-4 X1877032-4 TAP SCREW M3 X 16 106 X1877106 TOOL BOX COVER
32-5 X1877032-5 DUST PORT ADAPTER 4" X 2-1/2" 107 X1877107 T-HANDLE TORX WRENCH T-25
34 X1877034 CAP SCREW M5-.8 X 10 108 X1877108 HEX WRENCH 4MM
35 X1877035 COVER 109 X1877109 TOOL HOLDER (RIGHT)
36 X1877036 WORM GEAR (RIGHT) 110 X1877110 SIDE PANEL (LEFT)
37 X1877037 BUSHING 111 X1877111 COLUMN
38 X1877038 LEADSCREW (RIGHT) 112 X1877112 BASE
39 X1877039 EXT RETAINING RING 15MM 113 X1877113 CAP SCREW M5-.8 X 8
40 X1877040 CHAIN #410-26 114 X1877114 FLAT WASHER 5MM
41 X1877041 SPROCKET 8T 115 X1877115 LEADSCREW (LEFT)
42 X1877042 SPACER 116 X1877116 CAP SCREW M5-.8 X 10
47 X1877047 PHLP HD SCR M5-.8 X 8 117 X1877117 GUIDE RAIL 
48 X1877048 DUST PORT PLATE 118 X1877118 WEAR PLATE 
49 X1877049 SET SCREW M5-.8 X 8 119 X1877119 EXTENSION TABLE
50 X1877050 PHLP HD SCR M5-.8 X 8 120 X1877120 PHLP HD SCR M5-.8 X 6
51 X1877051 CORD CLAMP 121 X1877121 STIFFENER PLATE
53 X1877053 CARRIAGE 122 X1877122 TORSION SPRING 
54 X1877054 SUPPORT BLOCK 123 X1877123 GUARD PLATE
58 X1877058 CARBIDE INSERT 14 X 14 X 2 124 X1877124 SIDE PANEL (RIGHT)
60 X1877060 FLAT HD TORX SCR M5-.8 X 16 125 X1877125 HANDWHEEL TYPE-34 125D X 6B-F X 8MM
64 X1877064 CAP SCREW M5-.8 X 12 126 X1877126 HOLLOW HANDLE 38 X 58, M5-.8
66 X1877066 POLY V-BELT 135J6 127 X1877127 LOCK NUT M10-1.5
69 X1877069 GEARBOX 128 X1877128 HEX NUT M12-1.75
72 X1877072 GEARBOX COVER 130 X1877130 FLAT SPRING
73 X1877073 TAP SCREW M5 X 8 131 X1877131 PHLP HD SCR M5-.8 X 10
74 X1877074 LOCK WASHER 5MM 132 X1877132 PIVOT ROD 
77 X1877077 INDICATOR HOUSING 133 X1877133 WORM GEAR (LEFT)
79 X1877079 PHLP HD SCR M4-.7 X 10 134 X1877134 CAP SCREW M5-.8 X 12
81 X1877081 HEX BOLT M8-1.25 X 20 136 X1877136 COMPRESSION SPRING 



-47-

Model W1877 (For Machines Mfd. Since 7/20)
PA

RTS

Main.Parts.List.(Cont.)
REF PART # DESCRIPTION REF PART # DESCRIPTION
137 X1877137 STEEL BALL 10MM 170 X1877170 CIRCUIT BREAKER SANGMAO 20A
138 X1877138 STEP BLOCK 173 X1877173 PADDLE SWITCH KEDU HY18-20 20A
140 X1877140 HEX BOLT M6-1 X 25 174 X1877174 POWER CORD 14G 3W 72" 5-15P
141 X1877141 HEX NUT M6-1 175 X1877175 TAP SCREW M4 X 8
143 X1877143 RUBBER PAD (LOWER) 176 X1877176 MOTOR 2HP 120V 1-PH
144 X1877144 HEX NUT M10-1.5 188 X1877188 BRUSH HOLDER
145 X1877145 SET SCREW M10-1.5 X 36 DOG-PT SLOTTED 189 X1877189 CARBON BRUSH
149 X1877149 KNOB 3-LOBE D30 190 X1877190 BRUSH COVER
151 X1877151 THICKNESS SCALE 196 X1877196 CAP SCREW M5-.8 X 30
152 X1877152 STEP BLOCK COVER 199 X1877199 FLAT HD CAP SCR M6-1 X 12
153 X1877153 CAP SCREW M5-.8 X 20



-48-

Model W1877 (For Machines Mfd. Since 7/20)
PA

RT
S

Labels.&.Cosmetics

Safety.labels.warn.about.machine.hazards.and.how.to.prevent.serious.personal.injury..The.owner.
of.this.machine.MUST.maintain.the.original.location.and.readability.of.all.labels.on.this.machine..
If.any.label.is.removed.or.becomes.unreadable,.REPLACE.that.label.before.allowing.machine.to.
be.operated.again..Contact.us.at.(360).734-3482.or.www.woodstockint.com.to.order.new.labels..

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 X1877201 MACHINE ID LABEL 206 X1877206 DISCONNECT POWER LABEL
202 X1877202 MODEL NUMBER LABEL 207 X1877207 INJURY/HAZARD LABEL
203 X1877203 UP/DOWN/LOCK LABEL 208 X1877208 READ MANUAL LABEL
204 X1877204 ELECTRICITY LABEL 209 X1877209 TOUCH-UP PAINT, SHOP FOX WHITE
205 X1877205 EYE/EAR/LUNG LABEL

209




